Fakulteit Landbouwkundige en Toegepaste
Biologische Wetenschappen

Akademiejaar 1993-1994

On-line Modelling of Activated Sludge Processes:
Development of an Adaptive Sensor

On-line Modellering van Aktief Slib Processen:
Ontwikkeling van een Adaptieve Sensor

ir. PETER VANROLLEGHEM

Thesis submitted in fulfilment of the requirements
for the degree of Doctor (Ph.D.) in Applied Biological Sciences
Section Environmental Technology

Proefschrift voorgedragen tot het bekomen van de graad van
Doctor in de Toegepaste Biologische Wetenschappen
Richting Milieutechnologie

op gezag van
Rektor: Prof. Dr, ir. J. WILLEMS

Promotor:

Prof. Dr. ir. W. VERSTRAETE

Dekaan: Kopromotor:
Prof. Dr. ir. L. MARTENS ' Prof. Dr. ir. G. VANSTEENKISTE
[...]
As a result, the peak parameters changed. Table 3 illustrates that peak slope was the most sensitive
parameter. This is acceptable from a biological point of view because the peak slope reflects the
biodegradation rate of the substrate and is therefore indicative of the sludge degradation capacity. This
result is also advantageous since the peak slope is the parameter first available after initiation of the
calibration. Therefore, inhibition can be assessed within 2 to 4 minutes.

In the example of Figure 5, peak area remained unchanged until complete inhibition of the sludge
occurred, a typical feature of this respirographic parameter since the peak area reflects the amount of
substrate oxidized by the sludge and not the condition of the sludge. Toxicity will affect the peak area
only when the degradation capacity of the sludge with respect to one or more wastewater components
is lost completely. An application of this phenomenon is the use of a binary calibration substrate
consisting of a carbon source and ammonium to check the viability of nitrifying organisms in the sludge.
If the nitrifiers are inhibited completely, this will be reflected by a change in peak area proportional to
the amount of Nitrogen Oxygen Demand (NOD) present in the calibration liquid.



Table 3. Influence of copper intoxication on respirographic characteristics recorded in the biosensor.

Peak Parameter Wastewater (Clsggzngl)oncentration

0 1.0 2.0 4.0
Peak Slope (mg O2.dm™>.min1)| 057 0.44 0.19 0.02
Peak Height (mg Oz.dm"s) 2.20 1.81 0.80 0.38
Peak Area (mg Oz.dm'3.m1'n) 18.63 16.68 17.04 17.51
Baseline ce {mg Oz.dm'3) 7.22 7.20 7.45 7.63
Peak Length (min) 20.1 22.9 36.3 64.0

An important factor for toxicity detection is the response time. From the principle presented above,
the response time is clearly dependent on the calibration frequency. With a typical respirogram length
of 30 minutes and a normal operating mode of 4 to 6 wastewater samples between calibrations, a worst
case scenario would result in a response time of 2 hours (4x30 + 4 minutes) to 3 hours. However, this
can be decreased to 1 hour in two ways. Firstly, the calibration frequency may be increased, but this
would be at the expense of stBOD measurements and not recommended therefore. The second method
does not require a decrease in the number of measurements between calibrations and is based on the
on-line interpretation of the baseline DO (ce). The central principle is that the endogenous respiration
rate is also affected if the sludge is intoxicated. As eqn. (2) shaws, the baseline reached at the end of
the respirogram will be shifted proportionally to a toxicity-induced change in OURend. Detection of
this can be used to set off an alarm. However, before the alarm is activated, a verification test is
performed, consisting of an enforced calibration respirogram that allows assessment of the inhibition
of the sludge within minutes.

4 x Cu® 4 x Cu® 4 x© Cu™
1.8 mg.dm™|{2.0 mg.dm™ 4.0 mg.dm™

E T7.50
= " ‘
© 700} :
b h ]
B I . Lo PS=0.02
S [l

6.50 :
=] '
) ,
: W
4 &.00 i
o] .
9 i
2 5.50 [ : :
=
© I . ,
w i t
E 500 H --= PS=0.44

| -4 PE=0.57
4 50 1] L 1 1 | 13 i |

16h15 16Rh30 1Eh#45 19h00 21h30 21h45 221000 00h45 0th0D

Time (h)

Figure 5. Respirograms observed under copper intoxication with a copper-containing wastewater. The
copper concentration increased gradually during the experiment from 1 ppm to 4 ppm.
Four injections were performed between calibrations.



Two types of effects on the baseline have been found experimentally. Mostly, a decrease in OURend
has been observed, giving rise to an upward shift of ce (see eqn.(2)). This phenomenon is also apparent
in Figure 5; the corresponding ce values have also been compiled in Table 3. In some instances, an
increase in endogenous respiration due to metabolic uncoupling by a toxic component of the waste-
water can lead to a baseline drop. This effect has been observed in the presence of 1 ppm of penta-
-chlorophenol. Observation of this phenomenon will also induce a calibration test to confirm toxicity.

The sensitivity of respirographic toxicity detection is typically as follows: pentachlorophenol, 1 ppm;
Hg2+, Cu2+, CN’, 3,5-dichlorophenol, 10 ppm; o-cresol, 100 ppm; toluene, 1000 ppm.

Activity Measurement

For toxicity testing, but equally important for reliable wastewater load assessment, the sludge used in
the sensor should be as close as possible in activity and composition to that in the wastewater treatment
plant. Regular replacement of the sludge in the bioreactor may be employed, but results in an
interruption of normal operation. More efficient is to quantify the activity of the sludge present in the
sensor and check the value regularly. The sludge must be replaced only when a significant deviation is
observed. '

Although the calibration respirograms are useful in reflecting the sludge condition, an independent
respirographic measure was sought. Since calibration gave a regular check on exogenous (substrafe
induced) respiration, an obvious choice was to look at endogenous respiration as an additional sludge
characteristic.

‘In the proposed method, the air supply is interrupted and DO will decrease according to eqn. (1) as a
result of the cellular respiration with OURex and KL a being zero. The slope of the curve obtained
equals OURenq, the measure of sludge activity. Stirring must be continued during the activity test to
prevent drifting of the DO probe as a result of the stagnant liquid film building up around the electrode
tip. When a certain DO drop is reached (typically 2 mg Oz.dm'3), aeration is started and, after
reaeration of the mixed liquor, the sensor can return to normal operation. The time taken for such a
test is approx. 30 minutes. '

Detection of Oxidizing and Reducing Agents

In any measurement technique based on the interpretation of biologically-induced oxygen uptake, the
occurrence of purely chemical oxidation or reduction reactions may have detrimental effects on
deduced variables such as toxicity or stBOD. Wastewater components, such as hydrogen peroxide and
reduced sulphur compounds, will give rise to erroneous results if their presence is not taken into
account.

The method developed to assess the presence of oxido-reduction reagents is based on the difference
in reaction rate between chemical reactions and biologically-catalyzed reactions. Figure 6 illustrates
that injection of a wastewater containing 111 mg H202.dm™ resulted in an almost instantaneous
increase in the DO concentration. Here, the effect of the peroxide was superimposed on the biological
oxygen consumption which would otherwise have given a respirogram following the dashed line in
Figure 6. After an initial increase in DO, the effect of peroxide continues for approx. 3 minutes. During
this period, eqn. (1) is not valid to describe the DO balance since oxygen is also supplied from the
peroxide. In the case of reducing compounds, eqn. (1) is otherwise affected since oxygen uptake is no
longer due only to biological reactions, a significant part being a result of chemical reactions.

IT 1N



7.00

H,O, peak

6.00
5.00

4.00

Dissolved Oxygen (mg O,dm™)

3.00 . . . .
0.00 0.10 0.20 0.30 0.40

Time (h)

Figure 6. Effect of the presence of hydrogen peroxide on respirograms, obtained with a wastewater
containing 111 ppm H2072. The dashed line illustrates how the respirogram
would have been in the absence of the peroxide.

APPLICATIONS OF THE SENSOR

The system can be used in a laboratory environment or in a wastewater treatment plant for on-line
input wastewater characterization.

Laboratory Applications

Firstly, the sensor may be used for the testing of biodegradability and toxicity of new chemicals. For
the assessment of toxicity, Kong et al. (1993) proposed a fast method for the estimation of the ICsp,
i.e. the toxicant concentration where the activated sludge is 50% inhibited. This method has been
validated and compared well to the Microtox method (Kong et al., 1993).

The environmental department of Esso Belgium is using the sensor to overview potential dangers of
different wastewater sources and chemicals such as cleaning agents, paints and fire extinguishers
(regularly used for training). A toxicity card is produced for each of these, that includes toxicity data
obtained on the basis of respirographic tests. The cards are subsequently distributed within the
production facilities to all personnel concerned.

In another application, Degussa Antwerpen has decided to use the sensor to define the responsibility
of the different production divisions for their respective waste discharges. The operating costs and part
of the investment costs of the centralized wastewater treatment plant are paid by the production
divisions in proportion to their discharges. To obtain the necessary objective data, samples are taken
regularly at the different discharge points. The stBOD values obtained, together with flow information
and other wastewater characteristics (suspended solids, COD, nitrogen load), are subsequently used
to calculate the invoice of each division.



On-line Implementation in the Wastewater Treatment Plant

The importance of a correct choice of the site of installation for the sensor within a treatment plant is
illustrated with an example from the chemical industry.

Figure 7 summarizes the wastewater treatment facility for the different production plants operating at
Degussa in Antwerp. The wastewater is collected through two different channels, one of which
transports a wastewater with approximately constant composition to the treatment facility. Being a
concentrated wastewater, this supply route uses a buffer tank (1500 m3) to equalize load variations to
the treatment process. A calamity basin with a volume of 6000 m? can be used in case of overload or
toxicity problems. After the 600 m> equalization basin and pH adjustment, flocculant addition and
primary settling occurs. Water is then pumped into the surface aerated acration basin (11000 ms) where
carbon oxidation, nitrification and denitrification occur. Two parallel clarifiers (2x1570 m3) produce
the final effluent and return sludge. Waste sludge is thickened and combined with primary sludge for
further dewatering.

Aninitial respirographic sensor was installed in mid-1991 at the effluent of the primary settler. In Figure
8, a seven week operational data record of this system is presented (1808 respirograms). Large
variations in the stBOD loading can be observed (1120630 mg Oz.dm"3) which may be correlated
with changes in the batch productions occurring in the firm. As the loading of the treatment plant
increases due to the expansion of the production facilities, a more optimal use of the installed capacity
will be required to achieve the required (increasing) effluent quality. Data records as shown may assist
in an improved scheduling of batch productions with respect to the loading of the plant.

1. COD Buffer Tank 10. Sludge Thickener

2. Equalization Basin 11. FeCl,/CaCO, dosing Unit
3.  pH Control Equipment 12. Sludge Conditicning

4, Primary Clarifier 13. Sludge Buffer Tank

5. P-dosing Unit 14. Sludge Filter Press

6. Archimedes Screws 15. Calamity Basin

7. Aeration Basin

8. Secondary Clarifier 16. RODTOX 1

9. Effiuent Tank i7. RODTOX 2

Figure 7. Flowsheet of a full-scale chemical wastewater treatment facility (Degussa Antwerpen).
The biosensors are installed to monitor the raw wastewater and also the equalized
and pretreated input wastewater of the aeration basin.

T A~



7500

dm™*)

5000 -]

I

z/10 8/10 12710 16/10 21710 27/10 1/11 7711 16/11 23/11

stBOD (mg O

Date (1992)

Figure 8. Seven week operational data (1808 respirograms) collected by the biosensor sampling the
input of the aeration basin. The stBOD values ranged between 70 and over 7000 mgdm'3
with a mean load of 1120 mg.dm'3 .

In a number of chemical processes, hydrogen peroxide is used and discharged in high concentrations.
Typically, a background of 20 ppm H2O2 is observed in the input wastewater., This amount is not
detrimental to plant performance, but, occasionally, important peroxide spills occur, e.g. when a batch
process fails. In Figure 9, the hydrogen peroxide content of the wastewater is displayed for a period of
one month during which such an event took place (in the night of Tuesday, October 27th). Nine hours
before the off-line measurement took place by the plant operator, the biosensor had activated an alarm
for the presence of oxidizing compounds in the wastewater (at 22h02, see Table 4). As soon as the
importance of the spill had been acknowledged, the wastewater was diverted to the calamity basin to
protect the siudge. The next step consisted of tracking the source and of evaluating the size of the spill.
Only when this information was available (by Monday, November 2nd), was the wastewater released
gradually to the treatment plant in such a way that toxicity thresholds were not exceeded. The sensor
occasionally reported on the presence of oxidizing compounds during this period (November 3rd-11th).
The effect of this toxic waste spill was restricted in terms of removal efficiency, since no deterioration
could be observed from the off-line data on COD, ammonia and nitrate in the effluent. However, an
improvement in the settling characteristics (as determined by the sludge volume index, SVI) could be
correlated with the presence of sub-inhibitory peroxide concentrations. The SVI-values summarized
in Figure 9 illustrate this phenomenon. Microscopic inspection of the sludge revealed a decrease in
filament abundance as a result of "peroxide burning" (Switzenbaum et al., 1992).

An increasing demand for laboratory tests as described above resulted in periodic interruptions of the
on-line monitoring of the input wastewater by the first sensor installed. Also, monitoring of the
wastewater upstream of the equalization basin may lead to improvement of the load variation control

- system and would assist in early toxicity detection. As a result, a second respirographic sensor was
implemented in the beginning of 1993 (item 17 in Figure 7). At present studies are going on to use the
information provided by both sensors for the control of the COD buffer tank so as to minimize load
variations. In a first stage the flow rate out of the buffer tank is controlled manually, but an automated
control system seems a logical step for the future.



Table 4, Printout of the biosensor showing alarms given at an industrial site
during the week of an important hydrogen peroxide spill in October 1992.

Date Time Alarm Text

23.10  20.20 Slowly bicdegr.compounds in prev. sample
25.10 06.42 Slowly biodegr.compounds in prev, sample

27.10 00.21 Slowly biodegr.compounds in prev. sample
14.08  Slowly biodegr.compounds in prev. sample
18.47  Slowly biodegr.compounds in prev. sample
22.02 Abnorm increase of DO level Oxid. or toxic compounds
22.39  Abnorm increase of DO level Oxid. or toxic compounds
23.17 Abnorm increase of DO level Oxid. or toxic compounds

28.10 00.09 Oxid alarm
01.00 Oxid alarm
01.38 Oxid alarm
02.14 Oxid alarm
02.50 Oxid alarm
03.27 Oxid alarm
4.02  Oxid alarm

30.10 01.10 Oxid alarm
14.06 No baseline found
3110 0422  Oxad alarm

250 250

® T
I T ]
200 1200 -
[ ‘vl““'k ) i o
- ah Y A ~
m | A.‘f‘ | ’// \‘ ] ﬁ
§ 150} Ak XN 1150 o
b=} 3 A . 1 =]
b A A —
g & o
~ . A ! A E
S, 100+ L ' 1100 2
x i / e G
® 'y >
| / Lo &

/\ _
50 . 4 e . 50 3
" o.a®e o @ e eve o w

i vaTee oo ./e ‘\e/ \ @ & »
0 R NN NSO VR PO N Y SN S Y O N NN N A N IS U O O U S T T O | ] 0
14/10 21/10 28/10 4/11 11/11 18/11

Date (199%2)

Figure 9. Off-line hydrogen peroxide (o) and SVI (A} measurements performed when
a peroxide spill was detected with the respirographic biosensor.

T A 4



CONCLUSIONS

A respirographic biosensor has been presented that is fit for implementation on a sidestream of the
input wastewater. The sensor has an inherently large dynamic range for short term BOD measurements
(0.01-500 g stBOD.dm™).

Toxicity assessment is based on a reference activity test which allows to clearly separate toxic effects